

Note - Items indicated with "PT Report" under certification status will undergo certification protocol to issue Analytical Report (AR) or Certificate of Analysis (COA)

NICKEL

TYPE:		Ni-Ore											
Description	As	CaO	Co	Cr ₂ O ₃	Cu	FeO	MgO	MnO	Ni	Pb	S	SiO ₂	Zn
	%	%	%	%	%	%	%	%	%	%	%	%	%
3-018		8,804			0,037	14,631	19,706		0,128		2,507		
3-020	0,002	7,505	0,007		0,012	17,687	14,31		0,138		2,661		
3-022		7,333			0,212	17,185	13,924		0,434		3,581		
3-024	0,001	2,102			0,054	15,853	16,338		0,208		0,692		
3-026	0,004	4,361			0,065	14,748	15		0,131		1,142		
3-028			0,02		0,007	26,596	9,059		0,065				
3-030	0,002	0,691			3,395	0,375	7,703		0,524		5,004		
3-044	0,0046859	10,196	0,015	0,248	0,087	11,7007175	16,581	0,215	0,19	0,00349	1,409	45,324	0,015
3-046			0,045		0,385				0,781				

Certification Status	Origin
PT Report	Nkomati
PT Report	Nkomati
PT Report	Nkomati
PT Report	Nkomati
PT Report	Nkomati
PT Report	Nkomati
PT Report	Palabora
COA Issued	Nkomati
PT Report	Nkomati

TYPE:		Ni-Concentrate											
Description	As	CaO	Co	Cr ₂ O ₃	Cu	FeO	MgO	MnO	Ni	Pb	S	SiO ₂	Zn
	%	%	%	%	%	%	%	%	%	%	%	%	%
3-027	0,14	1,529			4,487	32,322	8,547		7,973		19,267		
3-031		0,015			0,005		0,031		31,127		16,552		
3-035													
3-040	0,004	0,119	0,008	0,007	0,004	0,031	0,029		25,288	0,006	13,946	0,063	0,004
3-041	0,042	1,139			3,711	36,214	8,108		7,551		28,55		
3-045	0,347	1,232	0,375	0,718	3,642		5,756		6,208	0,06	33,023	12,461	0,034
3-047	0,003	0,027	0,007	0,018	0,007	0,044	0,05		26,155	0,003	14,52	0,093	0,003

Certification Status	Origin
PT Report	Nkomati
AR Issued	Palabora
PT Report	ALS
PT Report	Palabora
AR Issued	Nkomati
AR Issued	Nkomati
PT Report	Palabora